
 

 

Donner Summit Public Utility 
District and Soda Springs 
Mountain Resort 

 
Engineering Report for the 
Production, Distribution, and Use 
of Recycled Water 

 

Prepared for: 
Boreal Ridge Corporation (BRC), 
dba Soda Springs Mountain 
Resort (SSMR) 

Prepared by: 
Stantec Consulting Services Inc. 

 
 

 

July 22, 2015 



Sign-off Sheet 

 

This document entitled Donner Summit Public Utility District and Soda Springs Mountain Resort was 
prepared by Stantec Consulting Services Inc. (“Stantec”) for the account of Boreal Ridge 
Corporation (BRC), dba Soda Springs Mountain Resort (SSMR) (the “Client”). Any reliance on this 
document by any third party is strictly prohibited. The material in it reflects Stantec’s professional 
[...]
A. Surface Water ..................................................................................................................... F-50 
B. Groundwater ....................................................................................................................... F-52 

VI. Rationale for Provisions ............................................................................................................. F-53 
A. Standard Provisions ............................................................................................................ F-53 
B. Special Provisions .............................................................................................................. F-53 

1. Reopener Provisions ...................................................................................................... F-53 
2. Special Studies and Additional Monitoring Requirements .............................................. F-54 
3. Best Management Practices and Pollution Prevention .................................................. F-57 
4. Construction, Operation, and Maintenance Specifications ............................................. F-57 
5. Special Provisions for Municipal Facilities (POTW’s Only) ............................................ F-58 
6. Other Special Provisions ................................................................................................ F-59 
7. Compliance Schedules – Not Applicable ....................................................................... F-59 

VII. Rationale for Monitoring and Reporting Requirements .............................................................. F-59 



DONNER SUMMIT PUBLIC UTILITY DISTRICT ORDER R5-2015-0068 
WASTEWATER TREATMENT PLANT NPDES NO. CA0081621 
 

 
ATTACHMENT F – FACT SHEET F-2 

A. Influent Monitoring .............................................................................................................. F-59 
B. Effluent Monitoring .............................................................................................................. F-59 
C. Whole Effluent Toxicity Testing Requirements ................................................................... F-61 
D. Receiving Water Monitoring ................................................................................................ F-61 

1. Surface Water ................................................................................................................ F-61 
2. Groundwater – Not Applicable ....................................................................................... F-61 

E. Other Monitoring Requirements .......................................................................................... F-62 
VIII. Public Participation .................................................................................................................... F-62 

A. Notification of Interested Parties ......................................................................................... F-63 
B. Written Comments .............................................................................................................. F-63 
C. Public Hearing .................................................................................................................... F-63 
D. Reconsideration of Waste Discharge Requirements .......................................................... F-63 
E. Information and Copying ..................................................................................................... F-63 
F. Register of Interested Persons ........................................................................................... F-64 
G. Additional Information ......................................................................................................... F-64 

 
Tables 

 
Table F-1. Facility Information .............................................................................................................. F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ................................................................ F-5 
Table F-3. Basin Plan Beneficial Uses.................................................................................................. F-7 
Table F-4. Summary of Technology-based Effluent Limitations ......................................................... F-12 
Table F-5. Copper Evaluation (Design Ambient Hardness = 20 mg/L) ............................................... F-18 
Table F-6. Chromium III Evaluation (Design Ambient Hardness = 20 mg/L) ...................................... F-18 
Table F-7. Cadmium (Chronic) Evaluation (Design Ambient Hardness = 20 mg/L) ........................... F-18 
Table F-8. Cadmium (Acute) Evaluation (Design Ambient Hardness = 20 mg/L) .............................. F-19 
Table F-9. Lead Evaluation (Design Ambient Hardness = 20 mg/L) .................................................. F-19 
Table F-10. Nickel Evaluation (Design Ambient Hardness = 20 mg/L) ............................................... F-19 
Table F-11. Silver (Acute) Evaluation (Design Ambient Hardness = 20 mg/L) ................................... F-20 
Table F-12. Zinc Evaluation (Design Ambient Hardness = 20 mg/L) .................................................. F-20 
Table F-13. Summary of Design Ambient Hardness and CTR Criteria for Hardness-dependent Metals ...  
   ............................................................................................................................................ F-21 
Table F-14. Salinity Water Quality Criteria/Objectives ........................................................................ F-24 
Table F-15. Summary of Water Quality-Based Effluent Limitations .................................................... F-41 
Table F-16. Whole Effluent Chronic Toxicity Testing Results ............................................................. F-43 
Table F-17. Summary of Final Effluent Limitations ............................................................................. F-49 



DONNER SUMMIT PUBLIC UTILITY DISTRICT ORDER R5-2015-0068 
WASTEWATER TREATMENT PLANT NPDES NO. CA0081621 
 

 
ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 

As described in section II.B of this Order, the Central Valley Water Board incorporates this Fact Sheet 
as findings of the Central Valley Water Board supporting the issuance of this Order. This Fact Sheet 
includes the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 

WDID 5A290105001 

CIWQS Facility Place ID 220548 

Discharger Donner Summit Public Utility District 

Name of Facility Wastewater Treatment Plant 

Facility Address 

53823 Sherritt Lane 

Soda Springs, CA 95728 

Nevada County 
Facility Contact, Title and 
Phone 

Thomas Skjelstad, General Manager, (530) 426-3456 

Authorized Person to Sign 
and Submit Reports 

Thomas Skjelstad, General Manager, (530) 426-3456 

Mailing Address P.O. Box 610, Soda Springs, CA 95728 

Billing Address Same as Mailing Address 

Type of Facility Publicly Owned Treatment Works (POTW) 

Major or Minor Facility Minor 

Threat to Water Quality 2 

Complexity B 

Pretreatment Program Not Applicable 

Recycling Requirements Producer 

Facility Permitted Flow 0.52 million gallons per day (MGD), average dry weather flow 

Facility Design Flow 0.52 MGD, average dry weather flow  

Watershed Upper Yuba 

Receiving Water South Yuba River 

Receiving Water Type Inland surface water 

A. Donner Summit Public Utility District (hereinafter Discharger) is the owner and operator of the 
Donner Summit Public Utility District Wastewater Treatment Plant (hereinafter Facility), a 
POTW. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 



DONNER SUMMIT PUBLIC UTILITY DISTRICT ORDER R5-2015-0068 
WASTEWATER TREATMENT PLANT NPDES NO. CA0081621 
 

 
ATTACHMENT F – FACT SHEET F-4 

B. The Facility discharges wastewater to South Yuba River, a water of the United States, within 
the Upper Yuba watershed. The Discharger was previously regulated by Order R5-2009-0034 
and National Pollutant Discharge Elimination System (NPDES) Permit No. CA0081621 
adopted on 24 April 2009 and expired on 1 April 2014. Attachment B provides a map of the 
location of the Facility. Attachment C provides a flow schematic of the Facility. 

Prior to making any change in the point of discharge, place of use, or purpose of use of 
treated wastewater that results in a decrease of flow in any portion of a watercourse, the 
Discharger must file a petition with the State Water Board, Division of Water Rights, and 
receive approval for such a change. The State Water Board retains the jurisdictional authority 
to enforce such requirements under Water Code section 1211. 

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its waste discharge requirements (WDR’s) and NPDES permit on 3 October 
2013. The application was deemed complete on 4 November 2014.  

II. FACILITY DESCRIPTION 

The Discharger provides sewerage service for the Donner Summit Public Utility District, the 
Norden and Soda Springs areas, the Sugar Bowl and Soda Springs Ski Resorts, the Serene Lakes 
subdivision, Sierra Lakes County Water District, and CalTrans rest areas and serves a population 
of approximately 2,000.  However, due to the ski resorts and other seasonal tourism, the daily 
flows to the Facility can fluctuate greatly.  The design average dry weather flow capacity of the 
Facility is 0.52 MGD. 

Disinfected tertiary treated municipal wastewater is used to spray irrigate a portion of the Soda 
Springs Ski Area.  The Discharger has a 30-year lease agreement (signed in 2008) with the 
landowner, Boreal Ski Corporation.  The lease encompasses 125 total acres, of which 
approximately 53 acres are used for irrigation.   

A. Description of Wastewater and Biosolids Treatment and Controls 

The treatment system at the Facility consists of influent flow equalization, preliminary 
treatment, conventional activated sludge process, lime addition equipment to control pH and 
reduce salinity, biological treatment with membrane bioreactors plus filtration, and ultraviolet 
light (UV) disinfection. 

Biosolids treatment consists of two aerobic digesters and sludge drying beds.  Sludge 
disposal is to a landfill. 

B. Discharge Points and Receiving Waters 

1. The Facility is located in Section 22, T17N, R14E, MDB&M, as shown in Attachment B, a 
part of this Order.  

2. Disinfected tertiary treated municipal wastewater is either discharged at Discharge Point 
001 to South Yuba River, a water of the United States, at a point 39° 20’ 04” N latitude 
and 120° 24’ 09” W longitude, or discharged to a portion of the Soda Springs Ski Area by 
spray irrigation, as shown in Attachment B.   

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in Order R5-2009-0034 for discharges from Discharge Point 001 
(Monitoring Location EFF-001) and representative monitoring data from the term of 
Order R5-2009-0034 are as follows: 



DONNER SUMMIT PUBLIC UTILITY DISTRICT ORDER R5-2015-0068 
WASTEWATER TREATMENT PLANT NPDES NO. CA0081621 
 

 
ATTACHMENT F – FACT SHEET F-5 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation 
Monitoring Data 

(July 2011 – June 2014) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Biochemical Oxygen 
Demand (5-day @ 
20°C) 

mg/L 10 15 30 6.4 8.0 13 

lbs/day1 43 65 130 11 13 19 

% 
Removal 

85 -- -- 642 -- -- 

Total Suspended 
Solids 

mg/L 10 15 30 5.4 11.5 21 

lbs/day1 43 65 130 9.5 16 39 

% 
Removal 

85 -- -- 862 -- -- 

pH 
standard 

units 
-- -- 6.5 – 8.0 -- -- 6.5 – 7.6 

Aldrin µg/L -- -- ND4 -- -- 0.0033 

Alpha-BHC µg/L -- -- ND4 -- -- ND4 

Copper, Total 
Recoverable 

µg/L 1.5 -- 3.1 10.2 -- 10.2 

Cyanide, Total (as N) µg/L 4.3 -- 8.5 12 -- 123 

Dichlorobromomethane µg/L 0.56 -- 1.2 2.3 -- 2.33 

Silver, Total 
Recoverable 

µg/L -- -- 0.235 -- -- 0.43 

Zinc, Total 
Recoverable 

µg/L 15 -- 30 37.7 -- 37.73 

Aluminum, Total 
Recoverable 

mg/L 71 -- 143 1,970 -- 1,970 

Ammonia Nitrogen, 
Total (as N) 

mg/L 2.1 -- 5.6 8.03 -- 55 

Electrical Conductivity 
@ 25°C 

µmhos/cm 7006 -- -- 4727 -- -- 

Manganese, Total 
Recoverable 

µg/L 508 -- -- 1817 -- -- 

Nitrate, Total (as N) 
mg/L 10 -- -- 13 -- -- 

lbs/day1 43 -- -- 11 -- -- 

Total Coliform 
Organisms 

MPN/ 
100 mL 

-- 2.29 2310/2405 -- -- 1,600 

Total Residual Chlorine mg/L -- 0.01111 0.01912 -- -- ND4 

Acute Toxicity 
% 

Survival 
-- -- 7013/9014 -- -- 9515 

Average Dry Weather 
Flow 

MGD -- -- 0.52 -- -- 0.848 

Chronic Toxicity TUc -- -- 16 -- -- 217 



DONNER SUMMIT PUBLIC UTILITY DISTRICT ORDER R5-2015-0068 
WASTEWATER TREATMENT PLANT NPDES NO. CA0081621 
 

 
ATTACHMENT F – FACT SHEET F-6 

Parameter Units 

Effluent Limitation 
Monitoring Data 

(July 2011 – June 2014) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

1 Based on an average dry weather flow of 0.52 MGD. 
2 Represents the minimum observed percent removal. 
3 See section IV.C.3.a of this Fact Sheet for a discussion of the result. 
4 ND indicates non-detect. 
5 Applied as an instantaneous maximum effluent limitation. 
6 The annual average electrical conductivity in the effluent shall not exceed the electrical conductivity level in 

the water supply plus 500 µmhos/cm, or 700 µmhos/cm, whichever is less, on a calendar year basis. 
7 Represents the maximum observed calendar year annual average concentration. 
8 Applied as an annual average effluent limitation. 
9 Applied as a 7-day median effluent limitation. 
10 Not to be exceeded more than once in any 30-day period. 
11 Applied as a 4-day average effluent limitation. 
12 Applied as a 1-hour average effluent limitation. 
13 Minimum for any one bioassay. 
14 Median for any three consecutive bioassays. 
15 Represents the minimum observed percent survival. 
16 There shall be no chronic toxicity in the effluent discharge. 
17 Represents the maximum observed value. 

D. Compliance Summary 

1. The Central Valley Water Board issued Administrative Civil Liability (ACL) Complaint No. 
R5-2012-0552 on 11 July 2012 which proposed to assess a civil liability of $64,000 
against the Discharger for effluent violations of ammonia, nitrate, pH, total coliform 
organisms, and silver that occurred between 30 June 2007 and 30 December 2010. The 
ACL was settled by payment and the completion of a compliance project. 

2. The Central Valley Water Board issued ACL Complaint No. R5-2014-0577 on 
6 November 2014 which proposed to assess a civil liability of $9,000 against the 
Discharger for effluent violations of ammonia and manganese that occurred between 
31 December 2013 and 21 January 2014.  The ACL was settled by payment and through 
the completion of a compliance project.  

E. Planned Changes 

The Discharger is planning to reclaim treated wastewater for snowmaking purposes at the 
Soda Springs Ski Area.  

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 